Detailed Estimate
of
Composite WSS
For
Sustainability & Quality
in
Jorhat, Jorhat Central and Jorhat North West
Development Block
of
Jorhat District
under
World Bank assisted RWSSP —-LS, Assam



CONTENTS

EXECUTIVE SUMMARY

JORHAT DISTRICT MAP

CHAPTER -1 : INTRODUCTION

1.1
1.2
1.3
1.4
1.5
1.6
1.7
1.8
1.9
1.10
1.11
1.12

Background
Project Objectives
Project area

Land availability
Communication
Sector background
Project Rationale
Demography
Economy
Geology

Climate
Hydrogeology

CHAPTER-2 : DETAILED SCHEME REPORT (DSR)

2.1
2.2
23
24
2.5
2.6

Existing water supply facilities

Water quality issues in the project area
Design period

Design Population to be served
Proposed Rate of supply

Total Demand of Water
[...]
TABLE - 2 : VELOCITY AND HEAD LOSS FOR DIFFERENT PIPE SIZES & DIFFERENT PIPE MATERIALS

Pipe size | Pipe Frictional Head Velocity in Total Head Loss (in meter) for 6530.00 meter length of pipe Pipe size| Pipe
in mm. |materials [Loss Per 1000 meter Meter / Sec. line including the static head  18.00  meter and residual in mm. |materials
head of 1.00 meter.
Ist. Stage| 2nd. Ist. Stage |2nd. Stage Ist. Stage flow 2nd. Stage flow
flow Stage flow flow
Frictional| Other Total Frictional Other |Total Loss,
Losses (10 Losses (10
Loss %) Loss, H1 Loss %) H2
400 DI 20.15 30.97 3.3838 4.2684 131.56 13.16 163.71 202.26 20.23 241.49 400 DI
450 DI 11.35 17.45 2.6736 3.3726 74.12 7.41 100.54 113.96 11.40 144.36 450 DI
500 DI 6.79 10.45 2.1656 2.7318 44.37 4.44 67.81 68.22 6.82 94.04 500 DI
600 DI 2.80 4.30 1.5039 1.8971 18.26 1.83 39.08 28.07 2.81 49.87 600 DI
700 DI 1.32 2.03 1.1049 1.3938 8.62 0.86 28.48 13.25 1.32 33.57 700 DI
750 DI 0.94 1.45 0.9625 1.2141 6.16 0.62 25.77 9.47 0.95 29.41 750 DI
800 DI 0.69 1.06 0.8459 1.0671 4.50 0.45 23.95 6.91 0.69 26.60 800 DI
900 DI 0.39 0.60 0.6684 0.8431 2.53 0.25 21.79 3.90 0.39 23.28 900 DI
1000 DI 0.23 0.36 0.5414 0.6829 1.52 0.15 20.67 2.33 0.23 21.56 1000 DI




TABLE - 3 : KILOWATTS & COST OF PUMP SETS REQUIRED FOR DIFFERENT PIPE SIZES & MATERIALS ALONG WITH
RESPECTIVE PIPE COST

SL. No. |Diameter| Type of Ist. Stage flow of 2nd. Stage flow of Cost of |Total Cost| Diameter | Type of | Class of
of Pipe Pipe 30.60 million ltr./day 38.60 million ltr./day Pipe per of of Pipe Pipe Pipe
Material | Total KW1 Pump cost| Total Kw2 Pump |unit length | 6530.0 Material

Head in Required @ Rs. Head in Required 7(:(;)(% %@0 in Rs. rr}ete; 1on-g

meter . 7000.00 meter . . pipe line in

(H1) with 50 % Per KW (H1) with 50 % Per KW Thousand

standby |(Ths.Rs.) |h2 standby |(Ths. Rs.) Rupees

1 400 DI 163.71 1462 10232 241.49 2720 19039 5537 36157 400 DI K9
2 450 DI 100.54 898 6283 144.36 1626 11381 6588 43020 450 DI K9
3 500 DI 67.81 605 4238 94.04 1059 7414 7733 50496 500 DI K9
4 600 DI 39.08 349 2443 49.87 562 3932 10058 65679 600 DI K9
5 700 DI 28.48 254 1780 33.57 378 2647 12977 84740 700 DI K9
6 750 DI 25.77 230 1611 29.41 331 2319 14603 95358 750 DI K9
7 800 DI 23.95 214 1497 26.60 300 2097 15928 104010 800 DI K9
8 900 DI 21.79 195 1362 23.28 262 1836 19295 125996 900 DI K9
9 1000 DI 20.67 185 1292 21.56 243 1700 23792 155362 1000 DI K9




TABLE - 4 : COMPARATIVE STATEMENT OF OVERALL STRUCTURE OF PUMPING MAIN FOR DIFFERENT PIPE SIZES & DIFFEREN']
PIPE MATERIALS

Diameter

Type of | Class of Ist. Stage flow of Capitalis 2nd. Stage flow of Initial Grand |Diameter| Type of
of Pipe Pipe Pipe 30.60 million ltr./day ed Total 38.60 million ltr./day investment| total of | of Pipe Pipe
Material Costof | Annual [ Capitalise Cost in Cost of | Annual |Capitalised| for pump Capitalise Material
Pump Energy | dEnergy Thousan Pump sets| Energy |Energy cost| & Annual | 4 .o for
. . . . . . Energy .
sets in cost 1n cost in d Rupees n cost 1n n cost in 30 years in
Thousan | Thousand | Thousand Thousand | Thousan | Thousand Th d Thousand
ousan
d Rupees| Rupees Rupees Rupees [d Rupees| Rupees Ruineec Rupees
400 DI K9 10232 40718 309708 | 319940 19039 75985 577946 142914 499010 400 DI
450 DI K9 6283 25006 190194 | 196477 11381 45423 345490 85432 324929 450 DI
500 DI K9 4238 16865 128276 | 132514 7414 29589 225059 55652 238662 500 DI
600 DI K9 2443 9721 73935 76378 3932 15693 119365 29516 171573 600 DI
700 DI K9 1780 7083 53875 55655 2647 10564 80348 19868 160263 700 DI
750 DI K9 1611 6410 48757 50368 2319 9255 70394 17407 163133 750 DI
800 DI K9 1497 5956 45301 46798 2097 8371 63672 15745 166552 800 DI
900 DI K9 1362 5419 41216 42578 1836 7327 55727 13780 182354 900 DI
1000 DI K9 1292 5141 39100 40392 1700 6785 51610 12762 208516 1000 DI




Check for Surge Pressure

SL No Pipe Size | Type of | Class of Wall |E value for | Velocity in |Velocity in| velocity of | velocity offHmax in 1st.| Hmax in |Max. Total | Allowable| Remarks
in mm pipe pipe thickness |pipe in Ist. Stage |2nd. Stage| Pr. Wave | Pr. Wave Stage 2nd. Stage | head with head
in mm kg/m2 "C"inlst.| "C"in line (including
Stage 2st. Stage pressure surge)
1 400 DI 8.1 1.7E+10 3.4 4.3 1126.1 | 1126.1 388.4 490.0 731.5 510 Unsafe
2 450 DI 8.5 1.7E+10 2.7 3.4 1111.2 |1111.2| 302.8 382.0 526.4 480 Unsafe
3 500 DI 9.0 1.7E+10 2.2 2.7 1100.6 | 1100.6 | 243.0 306.5 400.5 460 Unsafe
4 600 DI 9.9 1.7E+10 1.5 1.9 1080.9 | 1080.9 165.7 209.0 258.9 430 Safe
5 700 DI K9 10.8 1.7E+10 1.1 1.4 1065.3 |1065.3| 120.0 151.4 184.9 410 Safe
6 750 DI 11.3 1.7E+10 1.0 1.2 1059.7 | 1059.7 104.0 131.2 160.6 390 Safe
7 800 DI 11.7 1.7E+10 0.8 1.1 1052.6 | 1052.6 90.8 114.5 141.1 380 Safe
8 900 DI 12.6 1.7E+10 0.7 0.8 1042.1 | 1042.1 71.0 89.6 112.9 370 Safe
9 1000 DI 13.5 1.7E+10 0.5 0.7 1033.3 | 1033.3 57.0 71.9 93.5 360 Safe
10 400 DI 6.3 1.7E+10 34 43 1070.2 1 1070.2| 369.1 465.6 707.1 125 Unsafe
11 450 DI 6.6 1.7E+10 2.7 34 1053.3 | 1053.3| 287.1 362.1 506.5 125 Unsafe
12 500 DI 7 1.7E+10 2.2 2.7 1042.1 | 1042.1 230.1 290.2 384.2 125 Unsafe
13 600 DI 7.7 1.7E+10 1.5 1.9 1020.8 | 1020.8 156.5 197.4 2473 125 Unsafe
14 700 DI K7 9 1.7E+10 1.1 1.4 1021.2 |1021.2| 115.0 145.1 178.7 125 Unsafe
15 750 DI 9.7 1.7E+10 1.0 1.2 1022.7 |1 1022.7 100.3 126.6 156.0 125 Unsafe
16 800 DI 10.4 1.7E+10 0.8 1.1 1024.0 | 1024.0 88.3 111.4 138.0 150 Unsafe
17 900 DI 11.2 1.7E+10 0.7 0.8 1013.1 | 1013.1 69.0 87.1 110.4 150 Safe
18 1000 DI 12 1.7E+10 0.5 0.7 1003.9 | 1003.9 55.4 69.9 91.5 150 Safe
Therefore,

254.0

KW. =

3. Let Us Provide 34 Nos of Raw Water Pump (2 W + 1 S) of capacity =

340.48

HP Say,

125 HP Each

1. With this set of condiditions, economic diameter of raw water pumping main = 700 mm dia. DI (K9) pipe
2. Required capacity of pump with 50 % provision =

375.0 HP.




ANNEXURE -D

HYDRAULIC DESIGN AND UNIT SIZING OF VARIOUS UNIT OF 28.2 MLD
CAPACITY WATER TREATMENT PLANT IN 20 HOURS OF OPERATION

Capacity of the Treatment plant = 28.20 MLD.
Operating hours of the Plant = 20.0 hours
Therefore, hourly rate of treatment = 1410.0 Cu.m.

Since, hourly rate of treatment is very high, we propose to
make twin units for aerator, rapid mixer and
clariflocculator.

Hence, hourly rate of flow for each of these three units
shall be 705.0 Cu.m.

Now, the wunit size of various system component of the
scheme are as below :

1. The Aerator :

Since raw water is from surface source and does not
contain much minerals viz. iron, manganese etc., cascade type
aerator is proposed for the scheme. In cascade aerators water
is allowed to flow downwards after spreading over inclined
thin sheets and the turbulence is secured by allowing the water
to pass through a series of steps ranging from 4 to 6 nos. As
per CPHEEO manual, space requirement of the aerator varies

from 0.015 to 0.045 m? /m>/hour.

1.1 Influent Pipe Size :
Water from the River Intake shall directly come to the
aerator through the raw water main. Therefore, a velocity of

0.8 m/sec is assumed in the influent pipe.



Rate of flow in the influent pipe = 705.0 Cu.m/hour.
=0.196 Cu.m./sec.
With0.80 m/sec velocity, C/S area of the pipe required is
= 0.245 Sq.m.
Therefore, required dia of the influent pipe = 0.558 m.

Let us provide 600 mm dia DI pipe as aerator Inlet.

1.2 Aeration Deck Size :

In our case, we propose for 2 aerator with hourly rate of
flow of 705.0 m’/ hour, per aerator. Providing a space of 0.020
m” /m’/hour for the purpose, space required in the aerator deck
1s, 705.0 x 0.025 = 14.375 Sq.m. Let us provide a cascade

aerator of overall inner diameter 6.25 m. with 7 steps.

2. Rapid Mix Unit (Flash mixer) :

To help in formation of micro floc with resultant
utilization of chemical coagulant preventing localization of
concentration and premature formation of hydroxides which
leads to less efficient utilization of the coagulant and for rapid
& uniform dispersion throughout the volume of water,
mechanical type rapid mix unit is proposed.

In our case,

No. of Flash Mixer = 1

Therefore, design flow to be treated= 705.0 m’/hour.

Detention time = 30 sec. (range — 20 to 60 sec.)

Ratio of height to dia = 1.5:1 (range — 1:1 to 3:1)

Dimension of the tank is given by,

Volume = Flow x detention time



705.0 .
=( ) x 30 =5.875 M°.
60 x 60

For a ratio of 1.5 : 1 for tank height to diameter, sizes
of the tank shall be,
("/4xD*)x 1.5D=5.875m’
oD =1.705 m, say, 2.0 m.
And height, H=1.5D = 3.0 m.
With a free board of 0.3 m., the total height of the rapid

mixing tank shall be 3.3 m.

To match with the level of raw water channel and to
maintain the required hydraulic gradient between various units
of the treatment plant, suitable staging may have to provide

for the flash mixer.

3. Clariflocculator :

The Clariflocculator is proposed to eliminate the alum
floc developed in the flash mixer and to get clarified water to
minimize the load on the filter unit and thus obviate the
necessity of frequent back washing. We propose a circular
Clariflocculator having vertical paddles. The water enters
through a central influent pipe and is fed to the flocculation
zone through ports. The effluent from flocculation zone passes
below the partition wall dividing the flocculator portion and
the clarifier portion. The clarified effluent is collected by a
peripheral effluent launder. For our case, we are to design the
Clariflocculator size for the following data :

Desired average outflow from Clariflocculator

= 705.0 M*/hour



Detention period = 30 minute.
Average value of velocity gradient, G = 40 S™'.
Now, considering a velocity of 0.8 m/sec, influent pipe

diameter required is,

705.0 1 4
= X X =0.558 m.,
60 x 60 0.8 T

Let us provide a influent pipe of diameter, 600 mm.

Now, Volume of the flocculator
= (705.0 / 60 ) x 30 = 352.50 m°
(Considering 30 sec detention)
Providing a water depth of 4.5 m., area of the flocculator
required = 78.33 m?
Let D¢ be the diameter of the flocculator and D, be the

influent pipe diameter.

T 2 2\ _ 2
Then, TX(Df - D, ) =78.33 m",

Since D, = 600+350x2=1300 mm, therefore, Dy =10.07 m.
Let us provide a tank of 10.0 m. for flocculation zone.
For designing the Clarifier, let us assume a surface

overflow rate of 60 m’/m?*/day

Therefore, surface area of the clarifier required

705.0 x 20 )
= = 235.0 m”.
60

Let D, be the diameter of the clarifier, and D be the
outer diameter of the flocculator. Considering 250 thick
wall for flocculator zone, outer diameter of the

flocculator, D;= 10.5 m.



Then, X ( DC2 - D¢ ) =235.0 m?,

Since Dy = 9.5 m., therefore, D, =19.98 m.

Let us provide a tank of 20.0 m. for clarifier zone.

Now, length of the weir = n x 20 = 62.80 m.

Therefore, weir loading

705.0 x 20 \ 3
= 330 = 224.35m”/day/m<300m”/day.m., O.K.

4. The Filter Unit :

As the raw water shall be discharged at atmospheric
pressure at the outlet of the aerator, the aerated water shall
travel under gravity to other units of the treatment plant.
Therefore, instead of pressure filter, we propose a rapid sand

filter for the purpose.

For rapid sand gravity filters, standard rate of filtration
as prescribed in the said Manual is 4.8 to 6.0 m’/m*/hour.
Since ours 1is a plant of high capacity having hourly
requirement of 1410.0 Cu.m, using an average limit of 5.0
m’/m?/hour, space required for the filter bed is worked out as
282.0 m* for a average outflow of 1410.0 m’ per hour. For
having flexibility of use, if we provide 8 (eight) beds, area of
each bed required is 35.35 m”. Applying a length to width
ratio of 1.25:1, the size of each bed shall be 5.11 m. x 6.27 m.

Let us provide a rapid sand filter unit having eight beds
of size 5.0 m. x 6.0 m. each. Therefore, arca available for
filtration = 5.0 x 6.0 x 8 bed =240.0 Sq.m., giving a filtration

rate of 5.875 m’/m?/hour, which is well within the range.



The Overall size of the building accommodating the filter
units shall be kept more than this for accommodating the raw
water and back wash water gutters; operating gallery; rate of
flow controller; filtered water channel; Chlorine Dozer; and,

air compressor etc.
5. Chemical dosing, disinfection etc.:

For chemical dosing (lime alum solution etc.) to the raw
water; to add disinfecting chemicals (mostly bleaching
powder); and, to monitor the quality of both raw & clear
water, one laboratory cum chemical house shall be provided
along with the treatment plant. This laboratory cum chemical
house shall accommodate the storage of chemicals, chemical
solution preparation tanks, and the quality-monitoring
laboratory. In addition, the clear water pump room shall also
be provided in the same building. The plinth area of each floor
of the double storied chemical house, laboratory and clear

water pump house building shall be 84.0 Sq.m.

6. Back Wash Water:
Requirement of Back wash water @ 600 ltr. per Sq.m.
per minute for 10 minutes shall be 1,80,000.0 liters. This shall

be accommodated in a RCC Tank over the Chemical House.



Annexure - E

DETAILED ESTIMATE FOR PROPOSED RWSS - LS PROJECTS IN ASSAM

ABSTRACT OF COST FOR COMPOSITE WSS FOR SUSTAINABILITY &

QUALITY IN JORHAT, JORHAT CENTRAL & . JORHAT NORTH WEST

DEVELOPMENT BLOCK OF JORHAT DISTRICT

S1. No.

Major Item of Works

Amount

1.1

1.2

1.3
1.4

1.5
1.6

1.7
1.8

2.1

2.2

3.1

Raw water Intake System

M.S. Floating Barge with all necessarry mooring materials &
life saving equipment; tying arrangement; Over Head gantry
Crane etc. (2 Nos.)

RCC Single Storied Utility cum Operator's Room at River
bank of Intake Point

River bank Protection Work at Intake Point

Approach Road to Intake Point from the nearby public road

Land Development & Security Wall For Intake Station

Twin Assam Type Staff Quarter at Intake Location for 1
(one) No. Pump Operator and 1 (one) No. Chowkider

Dedicated Power Line to Intake including Substation

Captive Power Generator at Intake

Raw Water Pumping Machinery and other accessories
Raw Water Pumping machinery in the Intake barge including
all necessary electrical and other installation works

(Two complete sets for installation on two nos. separate
barge)

Manifold type Common Header at river bank for the raw
water main and flexible hoses for connecting the same with
the barge including campus illumination at intake location

Raw Water Conveying Main

Supplying, laying, jointing, testing and commissioning of]
700 mm dia DI S.S. raw water pumping main including all
necessary valves & specials, valve chamber, supporting
structures, anchor / thrust block etc., complete

Rs.34,15,800.00

Rs.9,41,150.00

Rs.45,81,950.00

Rs.58,18,020.00

Rs.22,50,900.00

Rs.11,03,720.00

Rs.62,73,850.00

Rs.1,17,52,000.00

Rs.1,17,62,190.00

Rs.37,88,910.00

Rs.18,50,22,005.00




SI. No.

Major Item of Works

Amount

4.1

4.2

4.3

44

4.5

4.6

4.7

4.8

Water Treatment Plant

Design and Construction of Complete Water Treatment Plant
of capacity 28.2 MLD (in 20 hours of operation) with
suitable design in conformity with the CPHEEO Manual
having provision for Aeration, Coagulation, Rapid Mixing,
Clariflocculation & Filtration followed by disinfection,
including all Mechanical and Electrical Installation Work
suitable for automated operation of the plant, Provision for
Back Washing, Laboratory Facility, all internal connection &
by-pass piping system, all complete, as directed and
specified. (Note : The TP shall inclued provision for one
Water Works Office and for Storage Accn.)

Construction of 2 (two) Nos. 10,00,000.0 Itrs. (each)
Capacity RCC Under Ground Treated Water Sump in 2 (two)
compartment and with a suction pit for pumps having
provision for all inlet, outlet & overflow arrangement;
mechanical type water level indicator; Air Vent Pipe; Men

Hole with Cover; CI Lugs inside the sump etc. , complete

Land Development & Security Wall at Treatment Plant
Location

Twin Assam Type Staff Quarter at Treatment Plant Location

for 1 (one) No. Pump Operator and 1 (one) No. Chowkider

Internal Road / Path etc.; Landscaping & Arboriculture
including Compound Illumination in the treatment plant site